
 
 

CHARACTERIZATION AND TREATMENT OF ORGANIC MATTER, UV 
QUENCHING SUBSTANCES, AND ORGANIC NITROGEN IN LANDFILL 

LEACHATES  
 
 
 
 

Natalie Marie Driskill 
 

 
 
 
 

Thesis submitted to the faculty of the Virginia Polytechnic Institute and State University 
in partial fulfillment of the requirements for the degree of 

 
 

Master of Science 
In 

Environmental Engineering 
 
 
 
 
 
 
 
 
 

John T. Novak, Committee Chair 
C. Douglas Goldsmith 

Peter J. Vikesland 
 
 
 
 
 
 
 

May 10, 2013 
Blacksburg, VA 

 
Keywords: Landfill Leachate, Organic Nitrogen, Biodegradation 

 



ii 
 

CHARACTERIZATION AND TREATMENT OF ORGANIC MATTER, UV 
QUENCHING SUBSTANCES, AND ORGANIC NITROGEN IN LANDFILL 
[...]
discovered that molecular weight cut-offs below 1800 Da accounts for between 58 – 66 
% of DON of wastewater effluents (Keller et al., 1978); (Parkin & McCarty, 1981). 
 
Due to limitations in analytical methods to determine organic nitrogen concentrations, 
little is known about the organic nitrogen fraction in landfill leachate.  The objective of 
this study is to expand the knowledge about organic nitrogen in landfill leachates through 
analysis of four landfill leachate samples of varied composition.  Analysis was conducted 
both before and after treatment to determine treatment efficiencies and study the effect of 
biological treatment on organic nitrogen.  Size distribution and hydrophobicity 
distribution were also conducted for further analysis.  
 
 



8 
 

3. Organic Matter in Various Landfill Leachates and the Effectiveness of On-Site 
Biological Treatment: A Size Distribution Study 

 
Abstract 
 
Landfill leachates are often treated on-site before disposal to publicly owned treatment 
works (POTWs) to reduce the ammonia and organic load on the downstream system.  
Leachate samples were collected from four landfills both before and after on-site 
treatment to evaluate the effectiveness of on-site biological treatment and biodegradation 
of organic nitrogen. The samples varied in age, location, and on-site treatment processes.  
Size fractionation utilizing microfiltration (MF) and ultrafiltration (UF) was conducted in 
conjunction with total organic carbon (TOC), nitrogen species, and UV254 absorbance 
analysis to determine the characteristics of organic constituents present in landfill 
leachate.  The size fraction less than 1thousand Daltons (1 kDa) was responsible for a 
major portion of the organic matter in terms of TOC for both the untreated and treated 
landfill leachates.  The UV quenching ability of landfill leachates was analyzed because it 
can interfere with UV disinfection processes.  The majority of the UV254 absorbance of 
the leachates before and after biological treatment was also attributed to the size fraction 
less than 1 kDa.  The size distribution of organic nitrogen varied greatly for the leachate 
samples in this analysis, indicating that the organic nitrogen variation and biodegradation 
is due to site dependent factors at each landfill. 
 
3.1 Introduction 
 
Waste disposal practices for municipal solid waste (MSW) include recycling, 
composting, incineration, and landfilling.  Landfilling is the most popular practice for 
MSW management globally due to its low capital cost (Wiszniowski et al., 2006).  
Approximately 54% of the 250 million tons of MSW generated in the United States in 
2010 was landfilled (US EPA, 2011). 
 
Landfills are beneficial because they allow wastes to degrade into inert, stabilized solids 
under engineered conditions that limit negative environmental impacts.  Landfill leachate 
is a waste stream associated with landfilling practices.  Leachate is formed by rain 
percolation through waste combined with liquids produced by waste decomposition 
within the landfill (Renou et al., 2008).   
 
Due to the large number of landfills and the biological decomposition that may continue 
for 30-40 years after landfills are closed, there is a large volume of landfill leachate that 
needs to be disposed of properly.  Liners and leachate collection systems are utilized to 
prevent leachate from leaving the landfill uncontrolled prior to treatment (Robinson, 
2005).  Landfill leachates are often collected and disposed of through sewers to publicly 
owned treatment works (POTWs) after on-site biological treatment because it is the most 
cost-effective treatment method (Renou et al., 2008).  The effluent from on-site 
biological treatment of leachate may have negative impacts on downstream processes at 
POTWs; therefore, further evaluation of landfill leachate on-site biological treatment 
needs to be conducted. 



9 
 

 
Landfill composition and quality may vary greatly from one landfill to another depending 
on a variety of factors.  Precipitation and evaporation rates, as well as seasonal weather 
variations affect the volume of leachate produced at a landfill.  Landfill age and waste 
type also influence the composition of leachate (Renou et al., 2008).  Due to the large 
number of aspects that affect leachate composition and quality, the effectiveness of 
biological treatment for a variety of leachates needs to be evaluated. 
 
The composition of landfill leachate may dictate appropriate treatment.  Aerobic 
biological treatment is utilized to remove organic material, and sequential aerobic and 
anaerobic treatment removes biodegradable nitrogenous compounds.  Discharge 
regulations are becoming more stringent to prevent further nutrient loading on 
downstream systems.  Therefore, chemical and physical treatments may be used more 
frequently in the future to improve the effluent quality of landfill leachates after 
biological treatment. 
 
Nitrification-denitrification processes are becoming more prevalent at POTWs for 
nitrogen removal.  This advanced process of nitrogen removal may result in organic 
nitrogen concentrations in effluents to be the primary form of nitrogen.  Organic nitrogen 
has been associated with nitrogenous disinfection by-product formation, so the organic 
nitrogen fraction of landfill leachates before and after treatment needs to be 
characterized.  In addition, regulation in the future may be more restrictive on total 
nitrogen; therefore, further studies also need to be conducted on the treatability of organic 
nitrogen.  
 
Landfill leachates are an emerging environmental concern because of varied leachate 
characteristics and potential impacts on POTWs, including increased organic nitrogen 
loading.  Organic matter in terms of TOC, UV254 absorbance, specific UV254 absorbance 
(SUVA254), and organic nitrogen were measured in conjunction with size distribution for 
four landfill leachates with on-site biological treatment for untreated and treated samples.  
This research specifically focused on: 
 

1) The size distribution of organic matter in terms of TOC for untreated and treated 
leachates from four different landfills with on-site biological treatment; 

2) Comparison of biological treatment effectiveness based on organic matter and 
UV254 absorbance; 

3) Evaluation of the distribution of organic nitrogen for untreated and treated 
leachates between four different landfills. 

3.2 Materials and Methods 
 
3.2.1 Leachate Sampling 
 
Leachate samples were collected from four different municipal wastewater treatments 
both before and after biological treatment in landfill leachate treatment plants from 



10 
 

Kentucky (KY) and Pennsylvania (PA), USA.  The Landfill A leachate samples are from 
Kentucky, while Landfill B, C, and D samples are from Pennsylvania.  
 
All leachate samples were collected as grab samples and placed in polyethylene buckets 
for transport from the landfill to the lab.  Upon arrival, the leachate containers were 
immediately stored at 4 ᴼC in the dark to reduce microbial activity.  
 
3.2.2 On-Site Biological Treatment Processes 
 
Landfill A has been open for over 35 years and has a total property of approximately 782 
acres.  Eight separate cells with varied age and active/inactive status encompass the 
landfill.  Untreated samples were collected from the equalization basin that collects 
landfill leachates from all cells and combines these for treatment.  Two sequencing batch 
reactors (SBR) are utilized for biological treatment at this landfill. 
 
Landfill B leachate is treated through a sequencing batch reactor (SBR) activated sludge 
system with a capacity of 113.6 m3 per day and a HRT of 6-7 days.  Both nitrification and 
denitrification are accomplished in this process.  Landfill B opened in 1973 and receives 
1500 tons of MSW per day.  Treated effluent from SBR treatment is discharged through 
the municipals sewer system and goes to the downstream POTW. 
 
Landfill C opened in 1993 and receives on average 300 tons per day of MSW and 200-
300 tons per day shale cuttings.  SBR biological treatment for ammonia and BOD 
removal also occurs at Landfill C in two 50,000 gallon units that discharge 25,000 
gallons per day to a small tributary.  An aerated storage lagoon with approximately 1.5 
million gallon capacity is used on site. 
 
Landfill D opened in 1987 and received between 500-600 tons of MSW per day.  Two 
aerated 300,000 gallon storage tanks, one 1.5 million gallon storage tank, and MetPro 
fixed film bioreactors designed for 40,000 GPD for ammonia and BOD removal without 
denitrification.  Secondary clarification occurs on-site with ferric chloride and polymer 
addition for solids and metals removal.  Treated effluent from this landfill is discharged 
to the local POTW.   
 
3.2.3 Fractionation 
 
Leachate samples were subjected to size fractionation using both microfiltration and 
ultrafiltration processes.  Microfiltration was conducted using a 300 mL filtration cell 
(GELMAN, Ann Arber, MI), a vacuum pump, and 0.45 μm membrane filters (47 mm, 
Sartorius Stedim Biotech, Germany).    Ultrafiltration was conducted using 200 mL 
stirred ultrafiltration cells (model 8200, Amicon, Belford, MA) in combination with a 
nitrogen gas tank (pressure: 120 kPa).  Molecular weight (MW) fractionation was 
conducted using membranes with MW cutoffs of 1 kDa and 3 kDa (PLAC, PLBC, 
Millipore, Billerica, MA).  For microfiltration/ultrafiltration, approximately 200 mL were 
filtered for each leachate sample, collected in glass bottles, and stored at 4 ᴼC in the dark 
for further analysis.  The analyses conducted during this study (TOC, nitrogen species, 



11 
 

and UV254 absorbance) were conducted on the filtrate from this fractionation process.   
All leachate containers were shaken before size fractionation and analysis to homogenize 
settled particles into suspension. 
 
3.2.4 Analysis 
 
All glassware used in the experiments was washed, rinsed with deionized water, and 
baked for 4 hours at 450 ᴼC prior to use.  All chemicals used were analytical grade.  High 
temperature combustion was used to analyze total organic carbon (TOC) of the leachate 
samples (Shimadzu TOC-5000A, Japan).  The ultraviolet absorbance at 254 nm (UV254 
absorbance) of each sample was measured using the Beckman DU640 
spectrophotometer.  Specific UV254 absorbance (SUVA254) was calculated by dividing 
UV254 absorbance results by TOC data for each respective sample.  The leachate samples 
were diluted during both the TOC and UV254 absorbance analysis to ensure that test 
readings were within the acceptable detection range for each test.  Test readings were 
then multiplied by the dilution factor to give the final test results.  Final test results were 
used for statistical analysis throughout this experiment.  The pH of each sample and  size 
fraction was analyzed by a pH meter (Model No. 910, Accumet, Cambridge, MA) with a 
pH probe (Model No. 13-620-287, Accumet, Petaling Jaya, Malaysia). 
 
Nitrogen species were analyzed during this experiment for each leachate sample and size 
distribution.  Organic nitrogen (ON) was assessed by subtracting the inorganic nitrogen 
(IN) from the total nitrogen (TN) (Pehlivanoglu-Mantas & Sedlak, 2008); (Zhao et al., 
2012).  Ammonia, nitrate, and nitrite compose the inorganic nitrogen present in landfill 
leachate.  This calculation for organic nitrogen yields less accurate results if the landfill 
leachate has a large amount of inorganic nitrogen present in the sample.  High inorganic 
nitrogen values may decrease the accuracy of organic nitrogen calculations.  Persulfate 
digestion was used to analyze total nitrogen for each leachate sample and size fraction 
(Hach, Loverland, CO).  Ammonia concentrations were evaluated for each leachate and 
size distributions using the salicylate method (Hach, Loverland, CO).  Nitrate and nitrite 
concentrations were evaluated using the dimethylphenol and diazotization methods, 
respectively (Hach, Loverland, CO).  Leachate samples were diluted in order to get test 
readings within the acceptable detection ranges for each nitrogen species analysis, and 
then test results were multiplied by the dilution factor in order to get the final test result 
of each nitrogen species.  Statistical analysis was conducted on the final test results.  
Analysis for organic nitrogen was conducted at least three times for each leachate sample 
and size distribution. 
 
For treated leachates with high concentrations of inorganic nitrogen, nitrate removal was 
conducted in order to accurately assess the organic nitrogen present in treated landfill 
leachate.  Nitrate removal was conducted with Dowex 1X8 anion exchange resin (Fluka, 
Cl--form, strong basic resin). For this procedure, one gram of resin was packed into a 
borosilicate glass column (1.0 cm x 10 cm, Thomas Scientific, Swedesboro, NJ) attached 
to a peristaltic pump using vinyl tubing.  The resin was cleaned using 20 bed volumes of 
3 N HCl followed by rinsing with 2 bed volumes of HCl acidified deionized water (pH= 
2.0) both pumped at a rate of one bed volume per minute.  The leachate sample was 



12 
 

acidified to pH of 2.0 with hydrochloric acid before being passed through the column at a 
rate of one bed volume per minute.  The first four bed volumes of the eluted sample were 
discarded and excluded from analysis (Randall, 2013).  The nitrogen species analysis was 
conducted on the eluted samples.  This nitrate removal procedure was conducted on 
Landfill C and Landfill D treated leachates due to the high concentrations of inorganic 
nitrogen that interfered with accurate organic nitrogen characterization. 
 
3.2.5 Statistical Analysis 
 
Data was graphed using Microsoft Excel 2010 (Microsoft Corporation, Redmond, CA) 
and correlation analysis was performed using R language. 
 
3.3 Results 
 
3.3.1 Organic Matter 
 
The organic matter in terms of TOC was analyzed for all leachate samples and size 
distribution samples.  A summary of all test results for both untreated and treated samples 
is shown in Table 5.1 through Table 5.4.  Size distribution values of organic matter are 
shown before and after treatment for Landfill A and Landfill B leachates in Figure 3.1 
(A,B) as well as Landfill C and Landfill D leachates in Figure 3.2 (A,B), respectively.  
Figure 3.1 (A) shows that the organic fraction less than 1 kDa contributes 76% and 69% 
of the Landfill A untreated and treated leachates respectively.  Landfill B untreated and 
treated leachate has 68% and 70% of the overall TOC less than 1 kDa as shown in Figure 
3.1 (B).  Leachates from the Landfill C have 47% and 63% of the organic matter in terms 
of TOC in the size fraction less than 1 kDa in the untreated and treated samples, 
respectively in Figure 3.2 (A).    Figure 3.2 (B) shows that 51% and 59% of the total 
Landfill D leachate TOC is less than 1 kDa for the untreated and treated leachate 
samples.  Figures 3.1 and 3.2 both illustrate that the dominant organic matter fraction in 
terms of TOC is less than 1 kDa molecular weight cut-off (MWCO) and that greater than 
90% of organic matter in terms of TOC passed through a 0.45 μm filter.  These results are 
consistent with other studies (Li et al., 2009);(Ha et al., 2008).  This study confirms that 
organic matter with a MWCO less than 1kDa is the dominant organic material in both 
untreated and treated landfill leachates. 
 
The overall TOC removal efficiency using aerobic treatment was the highest for Landfill 
A leachate at 54%.  In comparison, biological treatment efficiency for the organic matter 
was 31% for Landfill B leachate, 48% for Landfill C leachate, and 26% for Landfill D 
leachate.  The Landfill A has units with a variety of ages, but a majority of the leachate 
volume produced was probably from the newer, younger landfill cells since these cells 
are open to rainfall; therefore, this mix of leachate is probably more characteristic of  